

Vescom B.V.  
Frank Teeuwen  
St. Jozefstraat 20  
5753 AV Deurne

Hengelo (ov), 8-6-2020

<b>Test Specimen:</b>	<b>Specimen:</b>	<b>Colour:</b>	<b>Client reference number:</b>
	A.	Apricot	Sample 2
			Furka Plus 701924 – 190900

<b>Examination:</b>	<b>Test number:</b>	<b>Test Name:</b>
	1.	Rubber- or plastics-coated fabrics – Determination of tensile strength and elongation at break.

**Results** See following pages

  
Laboratory Quality Control

This report exists of 2 numbered page(s) and can only be reproduced entirely. All services provided by Textile Lab are subjected to our current Terms and Conditions. The test result relates only to the tested item. Specimens were delivered by client. The interpretation of results and recommendations are for risk of the client and her reader. Regarding to this report Textile Lab does not accept responsibility for any damage caused due to the test results or services. The examined specimens are claimable at the office of Textile Lab within one month after the above-mentioned date. With the exception; when tested for fire/smoke properties, when returned to client or when the material has been consumed. No part of this report may be altered or published, without the prior written permission of the board of directors.

*Check this report of 8-6-2020 on authenticity. Page: 1 / 2*

**Testing • Research • Consulting**

**Test** : 1. Rubber- or plastics-coated fabrics – Determination of tensile strength and elongation at break.

**Norm** : ISO 1421 : 1998 method 1 - strip test  
**Apparatus** : Tensile Testing Machine (AGS-X Shimadzu)  
**Standard atmosphere** : Temperature: 23°C ± 2°C / Relative humidity: 50% ± 5%  
**Gauge length** : 200 mm  
**Results** : Force and Elongation

Results test 1 specimen:	A.					
	maximum force (N)	force at break (N)	elongation at maximum force (%)	elongation at break (%)	elongation at maximum force (mm)	elongation at break (mm)
<b>Length direction:</b>						
1e	509,866	504,724	51,1860	51,3443	102,372	102,689
2e	460,219	454,919	48,3693	48,4193	96,7387	96,8387
3e	462,977	457,501	48,7027	48,7443	97,4053	97,4887
4e	462,937	457,446	47,2443	47,3277	94,4887	94,6553
5e	454,346	448,823	46,4360	46,4777	92,8720	92,9554
<b>Average:</b>	<b>470,069</b>	<b>464,683</b>	<b>48,3877</b>	<b>48,4627</b>	<b>96,7753</b>	<b>96,9254</b>
<b>Standard deviation (SD):</b>	<b>22,5233</b>	<b>22,6612</b>	<b>1,80600</b>	<b>1,84481</b>	<b>3,61198</b>	<b>3,68979</b>
<b>Width direction:</b>						
1e	317,876	313,759	167,303	167,528	334,605	335,055
2e	328,175	324,853	174,853	175,094	349,705	350,189
3e	317,915	314,546	176,828	177,511	353,655	355,022
4e	301,623	298,564	160,803	161,069	321,605	322,139
5e	302,068	298,405	157,086	157,203	314,172	314,405
<b>Average:</b>	<b>313,531</b>	<b>310,025</b>	<b>167,375</b>	<b>167,681</b>	<b>334,748</b>	<b>335,362</b>
<b>Standard deviation (SD):</b>	<b>11,4646</b>	<b>11,4087</b>	<b>8,57817</b>	<b>8,73373</b>	<b>17,1560</b>	<b>17,4678</b>

**Remark:**  
 Specimen A length direction - test pieces 1, 2, 3, 4 and 5: have Jaw breaks.  
 Specimen A width direction - test pieces 1, 2, 3, 4 and 5: have Jaw breaks.

Laboratory Quality Control

This report exists of 2 numbered page(s) and can only be reproduced entirely. All services provided by Textile Lab are subjected to our current Terms and Conditions. The test result relates only to the tested item. Specimens where delivered by client. The interpretation of results and recommendations are for risk of the client and her reader. Regarding to this report Textile Lab does not accept responsibility for any damage caused due to the test results or services. The examined specimens are claimable at the office of Textile Lab within one month after the above-mentioned date. With the exception; when tested for fire/smoke properties, when returned to client or when the material has been consumed. No part of this report may be altered or published, without the prior written permission of the board of directors.

*Check this report of 8-6-2020 on authenticity. Page: 2 / 2*

**Testing • Research • Consulting**